
26 

75 

 
01 

05 

4 

75 

1 
57 

77 
67 

69 97 

72 

                     

                            

                     
 

 

 

04 28  
29

 

25 
22 

30 
21

 

 
 

 
2 

20 18 

31 32 
33 21 

 

 
81 

82 

83 

84 (54) - 88 
 

34 

35 

 
15 

 
38 

 

 
7 

57 

77 
100 

12 
85 

82 

14 

18 
102 13 

08 

07 

 
(54) 
86 

11 

 
10 

67 

 
 
 

 
41 

18 

02 18 

01    
97 

56 
101 

 

64 
03 

48 

 

 
23 65 18 

73 
76 

23 3 

80 
 

06 
74 

48 
54 

38 46 
   47 

35 

6 

44 

34 
39 

   53 

40 

50 

“M” 52 

43 

45 54 49 
51 

B
L

P
 1

0
3

 M
 D

V
 (D

U
A

L
 V

O
L

T
A

G
E

) 
U

N
IT

 1
 

IL
L

U
S

T
R

A
T

E
D

 P
A

R
T

S
 B

R
E

A
K

D
O

W
N

 

E
d
iz

io
n
e
 2

0
1
1
 

R
e
v
. A

 



BLP 103 M DV (DUAL VOLTAGE) PARTS LIST 

 

Pos. Code NR Description 

1 4509.549 Base 
2 4509.510 Inspection Door 
3 4509.512 Lower Body 
4 4509.545 Upper Body 
5 4162.061 Combustion Chamber 
6 4162.062 Frame 
7 4031.502 Inlet Grill 
8 4509.514 Motor Flange 
10 4162.065 Fan Ø 300 27° 
11 4509.525 Screw M8X8 
12 4509.513 Motor 130 W 110/220V 
13 4509.504 Condenser 14 ΜF 
14 4162.068 Burner Plate 
15 4162.069 Ignition Electrode 
18 4509.528 Screw Tc 8X3/8" 
20 4162.072 Burner 
21 4140.670 Nut M6 
22 4509.529 Screw TC M5X10 
23 4509.515 Nut 
24 4509.523 Rivet AL 4,9X9 
25 4162.073 Combustion Chamber Cover 
26 4162.074 Stainless Outlet Grill 
28 4162.075 Handle 
29 4509.532 Screw TCEI M6X14 
30 4509.547 Washer Ø 6 
31 4509.524 Screw M5X8 
32 4162.076 Nozzle Ø 1.9 
33 4162.077 Nozzle Connection 
34 4509.501 Bicone Ø 6 
35 4509.516 Nut For Bicone Ø 6 
36 4509.505 Connection 90°1/4" FX6 
38 4162.079 Gas Supply Pipe Ø 6 
39 4509.534 Solenoid Valve 1/4 110V 
40 4509.533 Solenoid Spool Parker 110 V 
41 4509.506 Elastic Plate U42-032A 
43 4509.544 Thermovalve Sit 
44 4509.517 Nut M12 For Valve Sit 
45 4509.546 Valve Bush Sit 
46 4509.502 Breaker Circuit Thermoelement 
47 4509.542 Thermocouple 
48 4509.518 Nut M8 For Thermocouple 
49 4162.083 Diaphragm Ø 2,0 
50 4162.084 Connection Ot 1/4 M Dx -1/4" M Sx 
51 4509.509 Gas Hose Mt 2 
52 4509.548 Excess Flow Valve 10 Kg 
53 4162.048 Pressure Regulator UK 
54 4509.503 Cable 
56 4509.530 Screw TC M5X10 
57 4162.085 Terminal Board 
64 4509.538 Switch I -0 -II 
65 4162.093 Protection Cable Ø 35 
67 4509.507 Fuse 6 A GF 
69 4509.522 Power Cord UU 
71 4509.520 Piezo-Igniter 
72 4509.537 Switch 0 -1 
73 4031.133 Wheel Ø 200 Hub Ø 20 
74 4031.175 Wheel Holder Ø 20 
75 4162.100 V Seal 
76 4162.101 Protection Cable Ø 18 
77 4509.541 Terminal Board 
80 4509.531 Screw TC M5X30 
81 4509.526 Screw TC 4X3/4" 
82 4509.511 Insulating Profile 
83 4509.519 Overheat Thermostat 
84 4509.535 Support 
85 4509.527 Screw TC 4X3/8" 
86 4509.540 Switching Cable 
88 4509.543 Thermostatic Capsule Cabl 
97 4509.508 Fuse Holder 
100 4509.536 Support 
101 4509.539 Switch Plastic Profile 
102 4509.521 Plug 

 


